KROFtools

PROFESSIONAL TOOLS

C€

BERBEQUIM ANGULAR COMPO 1500 RPM REVER. BUCHA 10MM
REF.: 9235




KROFtools

PROFESSIONAL TOOLS

Manual do utilizador e instrugoes
Informagoes gerais

Nome:

Morada:

Modelo:




KROFtools
PROFESSIONAL TOOLS

tools DECLARATION c €

PROFESSIONAL TOOLS OF CONFORMITY

We:

KROFTOOLS

Parque Industrial da Pousa
Rua da Devesa, n.° 8
4755-307 Martim,

Barcelos

Declare under our sole responsibility that the product:
Part Number: 9235

Description: ANGLE GRIP DRILL 10MM 1500RPM
Serial No:-

To which this declaration relates is in conformity with the following directive (s):

Machinery Directive: 2006/42/EC

EN ISO 12100:2010 / Safety of machinery — General principles for design —
Risk assessment and risk reduction (ISO 12100:2010)

EN ISO 11148-3:2012 / Hand-held non-electric power tools - Safety
requirements - Part 3: Drills and tappers (ISO 11148-3:2012)

EN ISO 28927-5:2009/A1:2015 / Hand-held portable power tools - Test
methods for evaluation of vibration emission - Part 5: Drills and impact drills
(1SO 28927-5:2009)

EN ISO 15744:2008 / Hand-held non-electric power tools - Noise
measurement code - Engineering method (grade 2) (ISO 15744:2002)

IssueDate: 03/03/2025

a

José Barbara
CEO

@ +351 253 200 250 @ info@kroftools.com Rua da Devesa n?8
4755-307 Barcelos (Martim)




KROFtools

PROFESSIONAL TOOLS

Caracteristicas:

Carcaca em composite

Velocidade: 1500rpm

Entrada de ar: 1/4”

Capacidade porta broca: 10mm
Diametro mangueira de ar: 3/8” (10mm)
Saida de ar: traseira

Entrada de ar: 1/4”

(pressao de ar recomendada 90psi (6.2bar)
Consumo de ar: 4CFM (113L/min)
Comprimento: 200mm

Peso: 1.1kg

Pressao Sonora: 85,2dB(A)

Poténcia Sonora: 96,2dB(A)

Instrugoes de operacgao:
» Utilize acessorios recomendados pela KROFTOOLS
* Verifique o sentido de rotagao (se disponivel) antes de utilizar o artigo

45

PN,

A ]
=

36

X
'

>




KROFtools

PROFESSIONAL TOOLS

Peca Descrigao Peca Descricao
1 Carcaga motor 27 Rolamento (6200z)
2 Pino mola (3x22) 28 Anilha
3 Entrada de ar 29 Bujao dleo (3/167)
4 Alavanca aceleragao 30 Engrenagem cilindrica
5 Pino 31 Carcaga angular
6 Valvula reverséo 32 Fuso
8 Mola 33 Anilha ondulada
(WW-10)
9 Espacador borracha 34 Engrenagem
10 Haste valvula 35 Anel retencéo
(ISTW-10)
13 Rolamento (696zz) 36 Chave (3x8)
14 Placa traseira 37 Casquilho
15 Rotor 38 Anel retencao
(RTW-28)
16 Palhetas Rotor (5) 39 Bucha (com chave
aperto) (3/8”)
17 Pino (2.5x55) 40 Parafuso (L M5x25)
18 Cilindro 45 Pino mola (2x5)
19 Placa frontal 47 Junta tdrica (2)
(15.8x2.4)
20 Rolamento (608zz) 48 Bot&o valvula de
inversao
21 Rolamento (6001zz) 49 Junta torica (31x1.5)
22 Engrenagem interna 50 Material silenciador
23 Engrenagens (3) 51 Tampa traseira
24 Pinos (4) (4x13.8) 52 Pega borracha
25 Redutor fuso
26 Porca bloqueio




